FUEL

PART QUANTITY
GROUP HNO. MAME, and PART DESCRIPTION NUMBER F47  F47C K100
FUEL
3,000 - INTAKE MANIFOLD -
Manifold - Engine with-Exhaust-Outlet-at-Front—......00... 200274 1 - 1
Manifold - Engine with Exhaust Outlet at Rear Ji.).s00h4... 202737 1 1 1
Stud, 3/8" — 16 x 3/8" = 16 x 2" BPEC. .cuuvesrancrnnness 200275 4 B i
Stud, 3/8" - 16 x 3/8" — 16 X 3" SPEC. vesressannasnsras 200276 4 4 4
LR ER LT oo a0 o0 ooannEooonE oo Do N0 B Cas oo D onen DEoE eee 200277 4 4 4
L L L e e [a m o s iae o o ERLE e L N 200278 8 8 8
Plug, 1/8" Pipe Bg. Hde sucsvcisssasccarcnnes e L 168 1 1 1
R b R P & 1% a4 £ 1% s [aa Call fo i mm mcaon (/o L eseees 200279 1 1 1
3.200 - CARPURETOR
Carburetor, up to Serial F47-8932, K100-12394
Carter Model WALl G225 ..... 200280 1 - 1
Carburetor, after Serial F47-6932, K100-12394
Carter Model Wal 62253 .... 202382 1 1 1
Stud, 3/8" - 16 x 3/B" - 24 x 1 3}3“ SEOC, ssavvasassans 200322 2 2 2
Lockwasher, 3/8" Ext. Tooth ....cvee. R I £ O S T L S 201 2 2 2
Hut’ 3};31I ol 24 H-“ R E AR R R R R R R SRR R R R AR e R - 29[’ 2 2 2
Gasket, up to Serial PFP47-1278, K100-12%7 ....... (B1l0O3) ... 200495 1 - 1
Gasket, after Serial F47-1278, F47C-1001, EK1O00-1277
(6228) (B223A) 200437 1 1 1
3.202 = CARBURETOR GASKET SET
Gﬂsket SEt LU B B B ] R EEREEEEEEEOREEEE R E R R kR oa {Elus) - o® 201?53 1 L 1
Gasket Set .ocucivcvncnnnnn. srssnsrsassansas VB228) (6225A) 201756 1 1 1
3.204 - CARBURETOR REPAIR KIT pelF ,
Repair Kit .....unirinireronsviiencnsonannnnnns ... (B108) ... 201752 1 - 1
Rapair Kit ........... oo P R o, peratat o S (6228) ... 201755 1 - 1
Repair Kit ssussvsonrosnanmannsnassvnannsnssnsns (B22S4) .. 202719 1 1 1
3.206 - CARBURETOR AIR HORN
Air Horn (includes Climatic Control) ........... (6108) ... 201651 1 - 1
Air Horn (includes Climatle Control) ....... (6225) (6223A) 201729 i 1 1
Serew, No. 10 - 32 x 5/8" Rd. Hd. S51. (with L/W) ....... 201654 1 1 1
Bolt, 1/4" - 28 x 5/8" Fil, Hd. S1. {with L/'W) ......... 201653 2 2 2
Gﬂ.EkEt LT AL B L RN L L B B LI R R A R R R T O B R R RN 2['1650 1 ]_ - 1
3.208 - CARBURETOR AIR HORN BODY
Body (includes Climatic Control Bedy) .......... (6108) ... 201652 1 - 1
Body (includes Climatie Control Budy} ssaea. (B228)Y (62234) 201730 1 1 1
BCTECD iusvnsnsssasusnsnnsssnsatsesrerresarsstsstsetassabsstssss 201658 1 1 1
4.210 = CARBURETOR CLIMATIC CONTROL COVER
Cover (includes Co11) ..vererasrnsnssnstassesnnasnnarnannsa DSOIGES 1 1 1
Re‘tﬂiner IR R RN E R R AR AR R R R E kR R E By o 2 201656 3 3 3
Screw, No. 8 - 32 x 1;'4" Pan Hd. Bl, ssivcrecvsssearsneas 201657 3 3 3
Litha In L&



FUEL

GROUP HNO., HAME, and PART DESCRIPTION

PART
HUMEER

Fd7

QUANTITY
F47C  KiGO

3.212 - CARBURETOR CHOKE SHAFT
Shaft (includes Lewver and Link) .cecieerervrmsccsnsrnrsnsan

3,214 - CARBURETOR CHOKE VALVE

Valvd ..ceccassaassassrmssaassssttssansnnasssstssansnnssiisinsa

BOTEW weesssssssssnssass«ssbssssseessssssssstoansnnssdsass

3,216 - CARBEURETOR CHOEE SHAFT PISTON

Pistﬂn e T T T R N R A AN B A N N L L

PiNl ,ucesssssnausasesndssstassanesntenssassassnsmsrniesss

3,218 - CARBURETOR CHOKE LEVER

Lever (ineludes Link and Screw) ..esesssseasssaeaa (BLOS) ...
Lever (includes Link and Screw) ............ (6228) (62254)

Screw, No., 6 - 32 x 11/32" 51, BPEC. sssssrenneanarsaras
Spring (Trip Lever) ..sesceeecsass e e (B T0B)YFLE

3,220 - CARBURETOR MAIN BODY

Body (Serviced in Carburetor Oaly)
Bolt, 5/16" - 24 x 3/4" Fil, Hd. S1. (with L/W) ........

GASKEL .ices cassssasasnsnantassassbitsansarnsisbitbanassrnnss

3,222 - CARBURETOR MAIN BODY PASSAGE PLUGS

Plug, Check Ball Pﬂﬂsﬂge S B E R R R R A EEE R EE SN R R R R R
Plug, Low Speed Jet PASSAEL .ceressratatsrsassnassssssrasars
Plug, Metering Rod Jet Passage .....ceasesa-e--. (6108) ...
Plug, Metering Rod Jet Passage ............. (6228) (62254)
Plug. pumﬂ Jet Pass“gﬁ Y R R R A R N
Plug, Pump PASSAZE sssesssscrscstsstaansanascsssssannsssnsns
Plug, Vacuum Piston Air Passa@e .....ceereciicitianananncaes
Plug, Idle Adjustment Screw Passage ........ (6228) (62284)

3.224 - CARBURETOR LOW SPEED JET

Jet T T E R E R R R EEE e A RN R B B R LI O O L L {E‘lﬂs} L
Jet P EEEEEE R E N E R R A A B RN I R O B L L] Eazﬂs) {EEESA']
Plug (includes Gasket) ...ccvurerrmrnnecarcannrennenns caana

EﬂEkEt P T e I R R I B RO O B L L

3,226 - CARBURETOR PUMP JET

J'Et IR R N I R R | (Elusj R
Tt uu.ossioiiinanisinnlanieisises onsnnesonsasess (BAZFA) (B22E) ...
Plug {includes Gasket) ..iccirarrrerrcciranursarrcsascasess

GAsket iesnsssssssssssaraneasds b bs s asn s s nasasssnrer

3,228 - CARBURETOR MAIN DISCHARGE NOZZLE

NOZZLE eoscescnnvesssssssnssannnrrvssssanasnsess (BLO5) s
Nozzle ............a.........;..;-.-......(52255}(52253 BE
GASKEeL csesscsaccanssssrsssnasssssssssssanserassasansannen
PLUE socnanssssssssssassanasasssasnsancancass (BlOS) ...
PLUZ vecuoassncscsssnnsasnasasansesssrss (G2254)(6228) ...
Plug (inﬂluﬁﬂﬂ Gaﬁkﬂt] I I R I I I I AR

Casket ssssssansnmscsssasnssssnssssnnsranbasssnssndeancs

201659

201669
201670

201660
201661

201662
201731
201663
201664

201649
201648

201723
201723
201722
201750
201723
201723
201723
201751

201892
201741
201693
201684

201713
201748
201691
201679

201688
201739
201689
201690
201740
201691
201679

b el i O e e e = =

e

HHEKH e

o

] W L

|

(]

[

1)

[ L R o el = b =

e

=10-




FUEL

GROUP NO., NAME, and PART DESCRIPTION . UL,

5.230 - CARBURETOR METERING ROD JET

lIEt (incluaﬂg Gﬁlsk&t} @ @k @ B BB R R EFEEEEEFFEEEFEFE R (ﬁlus} - aw 2{}1&33 l - 1-
Jct {iﬂcludes msket} TN lnlllrltrvi!ll!r!(szzs-ﬁ} {EEES} LA 20173? 1 1 1-
GAsKet ..ovecsacassassssassansrsannsnnnannenssns sassasnssss 201684 1 1 1

3.232 - CARBURETOR ACCELERATOR PUMP CHECK BALL

Ball (Inlet and Outlet) ..cucecvesrsssssansessssarsaasessess 201704
Retainer Flug (Outlet - includes Gasket) ........s-s-... 201705
Gﬂ-ﬁket LI B B B L B R oE R R R EE R R RS R EE TR E R R R R 201634

Screen (Inlet) sovivveravacnsrnssvcnans S nia alviaTaTe e s ale a et e e b 21T 00

= B
(SRR~
el el ]

3.234 - CARBURETOR BOWL COVER

Cover (includes Screen, Plug and Gasket) ,...... (6108} ... 201673 1 - 1
COVET svannssnnannannsnnrasnsnnmssssssssssBI284) (B228) ... 201735 1 1 1
Screw, No. 10 - 32 x 1/2" Fil, Hd, 81, (with L/W) ...... 201672 4 4 4
GASEETL sscsvsanasrnsrarnsrasnsnns e w e a . P R R R B A N ) 201674 1 -1 1
3,236 - CARBURETOR BOWL STRAINER SCREEN
BOTEEI sevasasnasnssaraansnnaunrensinetd bubushsbissssnnsnnns 201675 1 1 1
| Hut (includes Gasket) ..eeceones OO I e E e S e e e R i s A LR L 1 1 1
i msket ...-.p..."..'..lq.'."-'li-ii'iliiIillili.l'l‘l"ll'l-"- 2“16?? 1 l 1
i
i 3,238 - CARBURETOR FLOAT
I Float (includes LEVET) ..issssanssssssasanas WBLOS) (6228) 201681+ 1 - 1
Float (includes LEVET) ..u.vassessassraasansr=-as (B22BA) ... 202371 1 1 1
B N T e e e e T e T o 201682 1 1 1
8,240 - CARBURETOR FLOAT NEEDLE AND SEAT
Needle and Seat (includes Gasket) ...vsessssssess (BLO3) ... 201678 1 - 1
Needle and Seat (includes GaskKet) s.ssssassvsssa (B228) ... 201736 1 = 1
Needle and Seat (includes Gasket) s..sssss=as... (B228A) ... 202372 1 1 1
' LTIV d S im0 (10 (o RN O 10 D30 3 e e i N ey Cae e IR AR e e E 201679 1 1 1
i ﬂlip (HGE*I.‘HE} R OE R OEE B E R RS EEE R R R R R R R R R R {ﬁlna} - 201680 1 — 1
i
i 3,242 - CARBURETOR ANTI-PERCOLATOR ROCKER ARM
| ROCKEY ATR wavsncensrnssasciramsaté st itrbasiddtidivistanpsss 201697 1 1 1
Piu BE R R R RS EE AR R N R R ERR R R Rk E R R R FEREEFE 2ﬂ1693 1 1 1
Tl B e I O oo GO I 0 EHE v i o D MO L ) Oy O O Gt e L ) 1 1 1
3.244 - CARBURETOR HIGH SPEED ADJUSTMENT SCREW
BT EWS o o lo'sra'e'ssalore aislr t olo o v tinia tionmsnes e i el ol e yomy’ ). 1501694 1 = 1
Spring ...... B I T PP ORI O Chr o Y P O B e P . (B1038) ... 2016895 1 - 1
1.246 - CARBURETOR VACUUM PISTON LINK
Link Assembly (includes Spring) ..........(62234) (6228) ... 201747 1 1 1
3.248 - CARBURETOR VACUUM PISTON 3
PlStﬂn % B E EE S E o E g EE g EESE RSN SE RS E TR RS RS EE e 201?14 1 1 l
BPTATIFE o als e aln s s ¥ e e HERl 6 o(4 6 siela nle o eie s e asiearnasiessss AGLOEY see 201715 1 - 1
SPTIOE weuncasvansunascassannsnnrnnsssnass(B2284) (6225) ... 201749 1 1 1
Litha I Uik

-11-



FUEL

PART QUANTITY
GROUP NC., HAME, and PART DESCRIPTION MUMBER FA7  F47C  KIOO
3.250 - CARBURETOR METERING ROD
Rgd lllll‘].'l"l-ll.lllll‘i'.'.'.'f'l!‘"'-!‘-"‘-"..“‘ {‘Elusj - 2{]1685 1 - 1
Rﬂd, Etaﬂ.dﬂ.f‘d ......1.-.1.--------1-:----t-iilcﬁzzs“'ﬂ"] (6225:' " 2017387 1 1 1
Rﬂd, 151: TBAD .o o enasssrndrtssens --r+n»(6225ﬂ] (6225‘: e 2{]1755 | 1 1 1
Hﬂd, 2nd Lean .aa.na.q.a.-u;|-|v------i-iii-lli--l-l:ﬁzzs‘ﬁ'} {'6225} BEw EUJ-TET-'-' 1 1 1
Epring RethiNBT ...ccecacansssssssnnsapsenassanssanrannenmas 201687 1 1 1
EPring susssssamsssrssss e a e e 'nl= elu w=] = N 201 1 G B 1 1 1
Flatwsl:'.:‘-h@r R Lk A R T T R R R 201696 1 1 1
2,952 - CARBIRETOR ACCELERATOR PUMP OPERATING LEVER
Lever and Link Units (includes Countershaft and
Li.njﬂ ....... T T L L R A A (Elﬂs‘} LR 2017‘3? 1 e 1
Lever (includes Countershaft) ...vee......(62284) (B228) ... 201746 1 1 1
‘Spring H.E'tﬂ.iner @k k R AR R EA R R R R E R (EEZS.&] (6223} & 201687 1 1 1
Spring (Operating LEVET) ..sesssssssssassassssss (6108) ... 201710 1 - 1
Spring (Vacumeter Hold Down} ..eeeseass wrssssens (6108) ... 201711 1 - 1
CoUNnter Pil ceeesasrursasanssasnssnsssssssanssrs: (B105) ... 201708 1 = 1
Nut, ND.. 6—32 H’.K. T T EEEE R R R E R N N ] {E‘lns.} - w 201?0’9 1 e 1
3.254 - CARBURETOR ACCELERATOR PUMP OPERATING
LEVER ARM
Arm {(includes Collar) secvsrvsrmasacss cissaruses (BLOB) ... 201712 1 - 1
3.256 - CARBURETOR ACCELERATOR PUMP OPERATING
LEVER LINK
Link (includes Pi'ﬂ} R N R I R L :EIUE} “ea 201706 1 - 1
Link ceasrarrrerssses S OOaHEE e B GO DO ..(6225A) (6228) ... 201744 1 1 1
pil'l T F R A R RE SR REEE R oEoEE PR R R R A {GLQS} awa 301721 1 b 1
SPring REtaiNer .eeeseessresieassassss(62234) (6228) ... 201687 1 1 1
Hut, Ho. G = 32 HXs sescssssssassssrsnssranans {Elns} R 201709 1 = 1
SPrINE severssrasrnmnnssarsssasannassnnn wessa (BLOB) ... 201720 1 - it
Betainer sescsnassancasasasnsrnmnnens SR A R R R W EE R R R R R 202383 1 1
3.258 - CARBURETOR ACCELERATOR PUMP PLUNGER
Plu'ﬂ-EE]‘ {inﬂludes Rﬂd} T T R R N RN N {ﬁlus} - 201700 1 = 1
Plunger (includes FOQ) seesesnnsssnsssssss (B2284) (6228) ... 201742 1 1 1
BPEADNE sroenenasesnsvasscsssrnsrasnassnvswsssses (GLOB) .., 201702 1 - 1
BDYINE cuvcecesennnarmssssaanssnarnarsssss (B2250) (6228) .,. 201743 1 1 1
Spring {Plunger) T T R R R L E R R T N N N 2{}1?“1 1 1 1
3,260 - CARBEURETOR BOWL COVER DUST COVER
COVET iossammnsisis it d e Essss pnadaneaddissssnns {E]us] 'R 2016?1 1 ke 1
Cover 'I'I-III'---Iiill‘ill-!'!'!f!!!!-'i'*ilil'll{szgaa} (3225} #aw 201733 1 1 1
Screw, No. 10 - 32 x 1/2" Fil. Hd. 51, (with L/W) ...... 201672 1 1 1
3.262 - CARBURETOR THROTTLE CONNECTOR ROD
Rod N T R T R R N N R L N RN 201?16‘ 1 1 1
SPring sesesesrcccsscnsssssrarrsnrssdsissstsasmmnnniansss 201720 1 1 1
Retainer sessssnsssssssssasassssannaasarassarrannccsssan 202383 1 1 1
SPring Retainer ,...c.isesssrarssrossssassarssrsncasassnns 201687 1 1 1
Ui b ULEA,

=12-

.

.



FUEL

GROUP NO. NAME, and PART DESCRIPTION AT S N o
1.264 - CARBUHETOR BODY FLANGE ASSEMELY
Flange Assembly ssvassssassacssnssns 1aTa a e nlale o0 5 1e (6108) ... 201643 1 = 1
Flange ASSembly ...sieenascasssssssnasa-.(62254) (6225) ... 201726 1 1 1
PRI Td T | Por R e e e e sl o e s atara e el e afa s e e a e e e e e - 2OLTE4 2 2 2
3.266 = CARBURETOR THROTTLE SHAFT
BN e s ot ia lain o arele s ters L T L S e g S ST T R S L e T T 1 = 1
Sha[t BB E &R BB R A R E R R E R B R RS E RE R R ........(EZBSA} (EEESJ " aw 201?28 1 1 1
Screw, No., 10 - 27 x '?,-"8"‘ Hx. 8l, B8t .. iassesererevanss S01G4T 1 1 1
3.268 - CARBURETOR THROTTLE VALVE
L] AP e Tt u Pa e [ata e Ta o Tale aja e n e s as s slales sasrsar-s-nes (BLOSY ... 201644 1 - 1
DL R G il [k T T o e P e 5 {62284) (6225) ... 201727 1 1 1
Screwj NOI 2 o 56 x 7‘1;32.‘ Rﬁi Hdl‘ Sli ol R R R R R R R R E e R R 2'”'1645 2 2 2
3.270 - CARBURETOR THROTTLE SHAFT ARM
'ﬂrm {iHCIudES Ecrew} LEC BN BE BB BN BN B BB B R R N B B BB R B B O O R BB B O O B - 2&171? 1 1 l
Screw, No. 8B - 32 x 5/16" Fil, Hd. B3l. svevscsssnsnncsas 201718 1 1 1
3.272 = CARBURETOR THROTTLE FAST IDLE CAM
Cam (includes Pil) secevecesssssssssassnsnssasas (BLO3) ... 201665 1 - 1
Cam (includes Pil) ..iiseecsccanssssanssa0B2284) (6228) ... 201732 1 1 1
Screw B EEEE S E RS AR RN PR EEE R R R E R R R EEw S EEEERERER] gﬂlﬁ‘ﬁﬁ 1 1 1
3.27¢ - CARBURETOR IDLE ADJUSTING SCREW
'scrﬂw EFEREFREELT AR FAR RS A AR AR RE o LI L BB BRI BRI B R N B ﬂnlﬁﬂ? 1 1 ].
SPPINE secesrvsrsrarnrsnsnatssaastssanansinssss e SO i 201668 1 1 1
1.276 - CARBURETOR CHOKE TUBE
Tube, Engine with Exhaust Outlet at Front .....-ceeceseses.. 2007895 1 - 1
Tube, Engine with Exhaust Qutlet at HEAr ....escsssssnarasas 202413 1 1 1
Elee‘rel 1!"4“ .I‘.Jbe Brass L BURE BN B B B R B R B R B B B N R B CEY R ) e R EE RS 20213“ l 1 1
NHut, 7/16" - 24 Hx. x 1/4" Tube Brass ....ceesceasscssss. 202131 1 1 1
3.3256 - THROTTLE CONTROL
Control, up to Serial F47-9514 ....uevessasscssananns errass 200496 1 - EnY
Control, after Berial FA7-9514 .....ccisesssasssnacncsaniss 2D2585 1 1 1*1
cﬂntrﬂ1, up tu Seriﬂl Eluﬂ-l?-455 R EFEFEEFA AR EEE SR A BaaE 201542 s h— 1
cﬂntrﬂl! after Serial EK100-17455 LER EERIEERENE R EREEE EEEENERNN] 202586 - o 1
Lockwagher, 2/8" Ext. Tooth ...cssessesssssansnsnrsnnnss 291 1 1 1
Bt 83 B2 AR TR, E L. e < aiaie aiataaa o alatalata lalaln e la s att s 290 1 1 1
3.327 = THROTTLE CONTROL SUPPOHRT
Suppﬂrt Bk E i R R R e e Ed s RS R R EEEEE R EEEE R AR 200493 1 1 1
SI:I"EW, Hﬁq J.n - 12 x 3}”3” Rd. Ed-r 311- R om o R TR KN EEE A 311 1 1 1
Screw, No. 10 - 32 x 3/8" Rd. Hd. S1. ....] . .. LB aanE 283 1 1 1
Lockwasher, No. 10 Ext. TOOth ..veeseecsss 2 AdeAD . 294 1 1 1
Nut'l RQ. lu — 32 I[x-l - e w S P EsE SN SEREE ﬂ'ttanhing LB BN I O zuz 1 l 1
Grommet (thru Dash) seceessssscsassscsssssnnnsmsnnnnnnassns 200499 1 1 1
LiFha b 3L

~13=



3 FUEL

PART QUANTITY
GROUP NO., MAME. and PART DESCRIPTION NUMBER F47  F47C  KI0O
3.328 - THROTTLE CONTROL LEVER
Lever, up to Serial F47-9514, K100-17455 ...uvecessssreannns 200500 1 - 1
Lever, after Serial F47-9514, K100-17455 srsssssrasanasenss 201810 1 1 1
EEtuTn Epring R o E E R R R B R R R B R B R R R R E R R E omoE R R R R R R BN B E 20192{} 1 1 1
3.328 - THROTTLE CONTROL ADJUSTING LEVER
LE.""-"EI', ﬂftﬂr SF.‘l'ial F“.T-gﬁldl Klﬂﬂ—l?ﬁﬁﬁ RN R R NI O A ) 2‘}1922 1 1 1
screw! Hﬂf lu — 32 x 5;3” Fili Hd. Sli & k@ kR EREEFEE RN 450 1 1 1
Nut, No. 10 - 32 HX: seoevounvsrseranasassransasnsnarasrasanns 202 1 1 1
3.330 - ACCELERATOR PEDAL
Pedal, up to Serial F47-9514, E100-17455 ...cccevrurnnsanss 200472 1 = 1
Etud! EKlErl Lae 18 EP&CI 4 SR EEE SRR E A EEFEEFEE RS RN EGU4T3 2 = 2
Iﬂ'nkwas'herj 5_{;15.1 Medi @ F AR REEEER RS EFSEE S TS 240 2 e 2
Pedal, after Serial F47-9514, K100-17455 ..icavcesrensarsasas 201907 1 1 1
3,332 - ACCELERATOR PEDAL BOOT
Boot, up to Serial PAT-9514, K100-17455 ...ccescsrsscssnass 200474 1 - 1
RetaineT .essssssarssrassarasnssasssssanasnasssansssanssse 200475 1 = 1
Screw, No. 10 - 32 x 7/16" Rd, Hd, 8l., .csucrrssssvnsens 289 1 - 1
Lockwasher, No. 10 Int.Tooth ............ aTaTe atatatala s ata aialaTa 259 1 - 1
Nut, No. 10 = 32 HX., .csvsacasatsscssssassansssasssanans 202 1 = 1
Boot, after Serial F47-9514, K100-17455 ....eeeveuesvennea. 201908 L ¥ s
3.334 - ACCELERATOR PEDAL BELL CRANK ROD
Rod, up to Serial F47-9514, E100-17455 ..esasssasssnssansss 200476 1 - 1
Flatwasher, No, 10 8M. .scesrrarnrsrrrarencpecsess Fasaee 248 2 - 2
Clevis Pin, 3/16" x 21/32" BpPeEc. .s.ovvswsssnasssaassiaces 200477 1 - 1
Cotter Pin, lflﬁ" x Tflﬁ" o N S B T W W B | 255 1 - 1
Rod, after Serial F47-9514, K1O0-17455 ..eeewvsarsnssraness 202327 1 1 1
Cotter Pin, 3_;"’32"3:5!3” R N N N N I R lao 1 1 1
Flatwasher, 3/B" BH. .ccasccssasacsssnssanssssssasnanans 247 1 1 1
3.336 - ACCELERATOR BELL CRANK - LOWER
Bell Crank, up to Serial F47-9514, ELOD-17455 ..aveecnsssns . 200478 1 = 1
Flﬂ,twa.aher, 3],:"'-8" 2 T e e e e R P P 24? 1 = 1
Clevis Pin, 31/32" LONE SPEC. wovrvssranssonannss e e n et 20079 1 - 1
Cotter Pin, 3/32" X 3/4" .. .evececanncanes 139 1 - 1
Bell Erﬂ.ﬂk, ﬂftE‘r Serial F4T-9514 Klﬂﬂ-l'i"l:ﬁ-ﬁ FAEEAEREEEE R 202328 1 1 1
Clevis'Pin, 5/167 % B1/32% ... .ceseasocacncnsssossssnnss 416 1 1 1
Cotter Pin, 3/32" X 3/4Y . ieicsicssnsarsnrarrortrratonne 139 1 1 1
3,338 - ACCELERATOR BELL CRANEK BRACKET - LOWER
Bracket, up to Serial F47-9514, HI00=17455 ....ccsssscusnss 200480 1 - 1
Eolt, 1;4" -?..Gx'?flﬁ" Rd.q Hﬂ. El- R R R R R R AR EE 250 2' o 2
Lockwasher, 1/4" Med, ...covescasasssransannsnnssnssansnnns 190 2 - 2
Hl.l't.,, 1{"4" = 20 HX. .sssssssnasnrsstnssssssasssassasnsnans 203 2 vt E-
3.340 - ACCELERATOR BELL CRANEK - UPPER
Bell Crank, up to Serial F47-9514, K100=17455 .....ccc00-+. 200481 1 - 1
Flﬂ.twﬂ.sher, 3;8" SIIL IE NN EEENENEREEEREEEEEEEREEE R EE R RN 241 1 o] 1
Cotter Pin, 3/32" X 3/4" .eiccaarrassssssnarscsssnasanss 139 1 - 1
PAVOL ssunconannsnnsnnntrsssstssssasssnaissassnansnsnnssnsns SUD483 1 - 1
Lockwasher, 3!3" Med., (cccisessssnsrvasnasnunnnnrarsssasnns 192 1 — 1
Lt b LS4

=1d=



FUEL

GROUP NO. NAME, and PART DESCRIPTION

PART
HUMBER

QUANTITY
F47 F47C K0

4,342 - BELL CRANK LINK ROD

Bod, up to Serial P47-9514, EK100-17455 I e I (e
Clip e i R R T I

Rod, after Berial P47-9514, KLOO-17455 .uvueresssnoncenness

Elipr RlHl L N N N N Y R

AR R R e R

Clip, L.H. T T T

LN B o L e S R e e T i e

3,344 - BELL CRANK TO CARBURETOR EXTENSION SHAFT

ADJUSTABLE ROD

Rﬂdl up to Serial F47-9514' Ilﬂﬂ—17455 RN R R R R R R R R R
o e B P (TS FaT T T P e R e s e B
HDI:', (J.IZI 3;"15" lﬂng) L
Ml_juating Hut L R R N N R R N N I e
I.Gnknut, 1}"’4“ - 20 Hx, (mﬂg Rﬂd} L R I R I N T O R e
Locknut, 1/4" - 20 Hx. Spec. L.H. Thread (Short Rod) .s.ivv..

NOTE: The above five items may be used to replace the

golid rod.

CliP e R B I I o

Rod, after Serial F47-9514, K100-17455, (7 3/4" long) ceve..

Boel SR(300 Sian: Yamgia S S

R R E R R E

adjus‘ting Hut ..'"Illlli-'--l-vll-vl-l-i'Illl"'l!lliliil-‘-'l'll
Lﬂckﬂut, Hﬂ‘q- 1&-32 Hx. TR E RN R SRR RS R RN R EEEE R EEEE R
Locknut, Ne. 10 - 32 Hx, Spec. L.H., Thread ek b e

Clip, H.H, (at Pivot) .. ... icueccveivissns

Clip, L.H. (2% Support) .seueuvucscessvassnnnnans S

3,346 - CARBURETOR EXTENSION SHAFT

Bhaft, up to Serial F47-9514, EKL0D-17455 R T T S e I e
Spring A R,
Grommet ol ST o T e WL T e BBV T m ST
BUBHIIE o vassine sinissmns s i e e L e R I

Flatwasher, 17/64" x 15/32" x 3/64" Spec.

R E R kR R oo

Cotter Pimy B/ B e R e meim e e i e e g
Shaft, after Serial F47-9514, KLOO=17455 ..u.cuecnvernnnnes
Cottor Pin, TAARRix Qo e el b

Lﬂvﬂr L N N N Y N R R EEEE Y

3,347 - CARBURETOR EXTENSION SHAFT - OVERDRIVE
Shnft, up to Serial F47-9514 L R R T

laver e L T T

Spring’ el T

Shaft, after Serial F47-9514 ,.....eevenvanes

B R i e s TR

LRI R T

L R N Y

Set Screw, No. 8 - 32 x 7/16" Hdl's. S1. Cup Pt. .......

Lever L L R O R R I R G,

b e P s O

L R R R

3,348 - CARBURETOR EXTENSION SHAFT CONNECTOR

Connector, up to Serial F47-9514, E100-17455
Screw; No. 8 - 32 x 5/16" Rd. Hd. S81. ....
Lockwasher, Ho. B Med. .uuivivuvsuunoennres

Connector, after Serial F47-9514, EK100-1T7455

fdpgaansrEEE

B E A e e

AR R R e R R

AR R RS e e Ea

200486
200485
202584
200485
201919
202390

200483
202227
202228
202229

203
202318

200484
202230
202231
202232

202
202492
200485
201919

200487
200488
202554
202590
201366

139
201900

452
202015

201633
201631
201632
201900
201918

458
201916
201917

200481
251
2563

201901

el el -

el el =

e et e el el e fed [ T Wy )

Ll el el el I

BB

(= e

e e e |

Ll ol ol e Sl ] O e e e e i e e et B

b b e e e e e

AL

s

E [

:




3 : FUEL

PART

GROUP NO. MAME, and PART DESCRIPTION NUMBER

QUANTITY
FA7 FA7C  KIOO

3.350 - CARBURETOR EXTENSION SHAFT COUPLING

Coupling, up to Serial F47-9514, KLOO-17455 .....c.ceceeea. 201368
Lo e o S B e i e e e I LT R P e - o B
REtainer LR AL L B BRI A O BB LI R R R B O O O B R R I O R O RO B 201369

3.352 - CﬁRBURETDR E}[TENSIPH SHAFT SUPPORT

(Weludes Fiow et
Buppnrtr‘up to Serial P47-9514, KIDD-17455 ..veearsans sssas 200489
Screw, No, 10 - 16 x 3/8" Bind Hd. ..cscevsssascsnnannns 249
Lockwasher, Mo, 10 Med. ..uuuuceuscnsuconcansnnrannrnnns 254
Grommet, after Serial F47-9514, K100-17455 (in Support) ... 202554
Buﬁhing Bl R d R A R B R R R R AR 202590

3,354 - ACCELERATOR LINKAGE TENSION SPRING

Spring, up to Serial F47-9514, KL00-17455 .......00s-2:-2.. 200492
B onoo00000000e0no0o0ca Coneo IoDnnoo0ROnAE BAGS On a0 Bo a0 P LRk
Screw, No. 10 - 32 x 7/16" Rd, Hd, 81, ........2325.TR%. 289
mckwaEhErp Hal 1“ Int-l Taﬂth R E R R R R R E R R R R R 259
HO E Ho L O g o H o e e T mtaiey | olae are = dte ainTe miafe Sfaiafe aimiaie 202

Spring, after Serial F47-8514, K100-17455 ..cveccasacnsesas. 201902

3.450 - FUEL PUMP

Pump, Engines with Fuel Pump at REAT ..erssnsssasssnarsssss 200281
Pump, Engines with Fuel Pump at Front ssssesssssrsanassssss 201509
tStud, 5/16" - 18 x 5/16" - 1B x 1 1/4" Spee, ..eveees... 200127
$Stud, 5/16" - 18 x 5/16" - 18 x 1 3/4" SpPeC. s.evssauaas 202010
Lockwasher; 5/16" BY. .ccecssscscssssanscsssasasnsnnnnarns 191
Hutl 5}"151" - 13 hi‘ S EPEE AR YRR PR R PEFI R ESER 2u5
Gasket, Pump to Block ....eccseresnsssassrasasssssnsnnnnssa 200283

3.452 - FUEL PUMP REPAIR KIT

ARADAER Bt e e e afatate slalaie sl n e m e (n e el s e e e e e e e ST OS
R A DR T YT a e mm i o m e L [ m mfm m  mm e e AL T B

3.460 - FUEL PUMP BODY

Lo '|_|.=E.

fBDﬂF ll‘IIIIIIJ!IIII!Ii!i!"!l-!!Illi!-l'l“!l!II'{I!!I{'FI-!I!I! 200284
*Eﬂd? .‘i‘.ill-li‘iliiIlili'ljl-ljIiijiIiilt'i-.II-I,i.IzI-'II.l.‘.'lI‘l 2'!'.1'15'3’2
t*Retainer, Upper ..........................‘.....'.'“'.........— 200285
+Retainer, LOWEE ..ccvscssncsesaarrssnsnsansosanaanenennsanes -SHD2BE
'H'HSH.EI' ll-l-ll-Ill-!ll'!!I!‘Il'!l-!l!'!!‘-il"lIII!I!!‘!!‘I!I!\I‘ -'EWBE?
TEDTINE sersrssrsssanassasanpsasananspnssndbinsdes Paniil . 5—200288

3.470 - FUEL PUMP ROCKER ARM

FATIL o v nnncinreesrtinenesssssrensesssssrsdlasesdresinseessersss 2oHBI]
$Arm -.--o-q----------tt--.-----tt;------ct-----tlti-;---'-; -201573
TLIDKE covaenmmsaivsasnissinsssssssss MmBYeeis- Bal 10005 L 200280
#L;’I.I:Ik ...".lj'..itl‘lIl.iIlliiili‘iiIIll'lli.llillli;liiill.t-';'li'll 2015?4

TPIN cissvasassasasassnssssssasasrssnsssarsssarsanssnaans 200291

D ) e e e o= ile = = = sl mals e alwlale = ata ala s s e v are o s e lal a e o S m At N OO G F S

Hashﬂr lll-!-!l!l-ll-I!l!-!!-'l---!ll!!-‘-l!-'llllI!l-!-!;!-llll-l!l-!l- 200293-'

+Epring -rrlllllr-!ll-r!ll-!llrl'--l--lliii!-lll-ri!i!f!-r-!!:!l:-!-!it!!!r 2'““2-93
EBPIANE socrasnsniisnsnsnnsnnnncsnsassnssienaeddedd,  HRITVEY 001695

o e

[l el = S [ X

L3 OB B B DD e e

OB

HHMHMHFEHH -

Lol -0 O R

[ R

Hl R R e

T H - b e

B3 B3 BRI B b e

-

S S ]

HEFEFEFEEE BB

© *As required
tUsed with Pump No, 200281 -16-
tUsed with Pump No, 201508

Litha Bn ULLA




FUEL

GROUP HNO., MAME, and PART DESCRIPTIOM

PART
MUMBER

Fa7

QUANTITY
F47C K100

4.480 - FUEL PUMPF BOWL

t+Bowl ...... STzl le e R 2 el et win e ate u m e le arelale]eteelatatalaleTealelelalalatelels etuls elzle s

TBOWL i uraasssan st s st ibidnhasiibiiinia A om s oE e moE o mEoEEEEEEEEE R

Tﬁaﬁket I N S B T R I S O

B R R R R R W

IR L e e [ Tu | e aF el |+ n ale alatalaleln utalntal s utatelalatala alsle s ale alaiainlaiatatele

S T N E T B TuT e e ale eta e ale at et aiale|sin e niale ulele alelalal s atal uin [afaiatats atelelsniatelulals nlars

£BOTEEI sussacsnassssnnrnn alatainls
+Bail and Screw ....cscssssness
e e T e fala e Tl e ala a n Tagaln & nlaialaleials s
1Thumb Hut coesercnssssassasas
TRRE L ais w bia b e oo o OO

4.490 - FUEL PUMP COVER

tCover and Seat ..iocvvucnnans

B R E R KRR EEEEEE R R EEEE R R EEEEF
|

------ !--Lr!-i;;!i-;;-!-l-r&rq

B R T T s Vel ahe fafa feYafeTa T ak alala platnle s iskalar ] ale & iatata el pher siajuteieielals eieislekalnls

TECYAW ..o nd it rarseranditeduite b lil fm TEY QU961 RY NP,

*Scrﬂw prsnrssvsnmrrrnnnrarssns b Rabbdecacnse i iataadansnnea

tLockwasher .. .... SO O O e
+Lockwasher .s.eivesasanscns
#Fi]tﬂr BFEEFEESEFEREE R R R R E R R

R R N I T ]

B e R R s e mEEEEEoEEEEEEEE "R RN

*Rﬂtﬂiucr L I N N ]

4500 - FUEL PUMP VALVE

PO BT e i A e O D O I 0

$Valve and Cof® ...ovurmsssasarasrasmnsntessasnsnns FRNLES, .

TEPring sessssssscisscsininnns

#RDt&inEr R kR R A R R R R R E R R R RS RN EEEE R PR TS 2 Y - e P

MY e OO O OO OO O B i 1 e £70 £ B e e o B o P oy EF S L e 1

R T AW wlwln rlal enis aln|wleln nlnla uists]ste

RN ER

i
w R oma B moEomoE e m R ]

*Plug R R N N R R R

TG&EkEt LR R R N ) P e e T T

T = S P A G

3.510 - FUEL PUMP DIAPHRAGM

R R E R R R R R BEEEEEE R EE R R EE R R

t8pring ...u..e... P T T Mt hend B P 2ot st A Y

*Spriﬂﬁ LI R I R I R A I A o

F Retainey. .ciaeasnsnanaanans

CR

3.512 - FUEL PUMP DIAPHRAGM KIT

thiaphragm Eit ....v0vevvaneas

1.515 = FUEL PUMP HEAT SHIELD
t5hield .......cciinvacnnninsn

+8tud, Ho. 10 - 32 Spec. .«

R EREET

R -1 Al s snee0E DGO DOL GO o 00N Do E et 0od B et O B

EEEEEEE

f ’
B E R E SR AR EE RS EE R EE R R

AR L ER] AR E R om R R EoEoEE

LR R R R R A S A I R

RO E R A BB R B R R B REFREREREEE

t+Lockwasher, No, 10 BExt, Tooth sowicsscsscanannssassnann o

+Hut, No. 10 - 32 Hx, ......

3.600 - FUEL TANK

I T I A I I A I A

Tank, up to Serial F47-1300, K100-1312 ....uvcuurennnasncnn

Bolt, 3/8" - 24 x 1 1/4" Spec. ..
301t1 3f3" e 24 X 1” Hx' Edr -was

Flatwasher, 3/8" Sm. .....

F

used up to Serial {-.
F47-2984, K100-4308

B R R R EEEEEEEREE R R EE

#

200294
201577
200295
201578
200296
201579
200297
201580
200298
200299

200300
201581
200301
200301
200302
200302
201582
201583

200303
201584
200304
201585

200305

201586
200306
200307
201587

200309
201589
2031580

201783
201785

201375
201591
294
202

201374
200446
327
247

[N N S ]

e B B3 B B (SRR Y- A

W

O b

1 2| =1 =1 =]

el ol I i

I =1 =1 b2l

a3

=

HH e

(ol o -l I

B3 b e b b e BB S

(ST

L L

o b e

*is required
tUsed with Pump No. 2002381
$#Used with Pump No. 201509

=17=

L b LA



3 FUEL

PART QUANTITY
GROUP MO., MAME, and PART DESCRIPTION NUMBER FAT  F47C  KIDO
3.600 - FUEL TANK (CONT’'D.)
Locknut, 3/8" — 24 ..cavenssnnnasesnsnnasnsenansrassensonas S02257 3 - 3

Tank, after Serial F47-1300, KI100-1312 ,.....ccencucavsasaa 200457 1 1 1
Bolt, 3/8" - 24 x 1 1/4" Spec., used after. Berial

FAT-2084, K1O0D-4308 ,,,e0cvccsssssncccssnsnsnsnssnnas 200446 3 3 3

Locknut, 3/8" - 24 HX. ..scavsssassassassanansssssnssnas 202357 3 3 3

Plug, 1/4" Pipe Hx. Hd. (Drain) ....ceosvssssansannrrnercacns 256 1 1 1
3.605 - FUEL TANK MOUNTING SPACER

S'P‘-ﬂ-cer BEEEE RS R EEEEEE uEEd Uptﬂsﬂriﬂl {!-l!l!---ili 2“0458 2 — 2

Anti-Bqueak ssesesasnrnna| FE47-2084, K100-4308 1,...... cssse 200458 1 - 1

Spacer, after Serial F47-20984, K100-4308 ....ecceecscssssas 200458 3 3 3

"
3.610 - FUEL TANK CAP
mp LU RE R LRI R B B R L B BB N B B L B R LB L LU LA LI L L L 20”460 1 1 1
3.615 - FUEL TANK FILLER TUBE

Tube (includes Clamp) .c.ssessasssncsssnsrnscnsssssssasssss SO0MGL 1 1 1
Bolt, 1/4" - 28 x 7/8" HX, Hd., evrusuvrrcnnmesnssssacana 303 1 1 1
Lockwasher, 1/4" Med. .....vccusacses sistsassatasnasnninnan 130 1 1 1
R L o N s s e e L e a5 261 1 il 0

Insulator, up to Serial Fd7=1346, ElO0-1345 ..ceussessrsass 200070 1 - 1

Insulator, after Serial F47-1346, KL00-1345 ..ecuwrsnssanss 201924 1 1 1

HBEI-E, 2 1}"’4" X e e Ta s TaTal winTutul oo el wimin|ain uialelslnbelalal sialeie s DRI 200462 1 1 1
Clamp, 2 5/8" ..iuueresssscscansascncnssuan wesessssarnean S0ZL20 2 2 2

3.820 - FUEL TANK FILLER TUBE CAP COVER (IN REAR FENDER)

Cover (includes Hinge and Spring) ......vccreerccnarsnsacsa 200566 1 1 1
Bolt, 1/4" - 20 x 3/8" Rd. Hd, Cr, Rec. .euees saspsraanm 474 2 2 2
Lockwasher, 1/4" Ext, Tooth .,..seccsrsescsnsssarassnssa 370 2 2 2
T SV RG-S A s eyt AP e e Ot 203 SERTLA

ﬁpring Y R R R R R N RN R R R 200067 1 1 1

BumpE'I' % S B F A FE S ES SR NS R R s d e d kR R RS S zuusﬁa 2 2 2

3.650 - FUEL LINES - TANK TO FRAME TUBE

mhel EIIEE..]'I.Q‘E 'H'it-h Fuel Pump at Rear ‘]f Block ssssssssnnnes 200463 1 = 1

Tube, Engines with Fuel Pump at Front of Bleck ............ 201874 1 1 1
Hut, ].f-":‘..." - 20 Hx. x 5;16" Inv., F1l. Tube ...... e e w e aaw 202133 2 2 2

3.655 - FUEL LINE CLIPS
CTAD;: 5/16M TUNB o'u'svaswoeiniais s ne e e sleaThl 201544 8 8 8
3.660 - FUEL LINE - FITTING - TANK TO FRAME

Fitting .secacessassasnasrsnrssasisssanis e e E R EEEE SR EEEEE 200464 1 1 1
mlt, 5}"16"- 12“5}"‘3“ ij Hd-l kR R RS EEFEEER R R AE 2'8'4 1 1 1
Lockwasher, 5/16" Med. ...eecavearnsnannnsnnnsmnnsssssss 240 1 1 1

3.665 - FUEL LINE - FRAME TO PUMP TUBE
Tube ('Fle:ri.bl&} AR E R R R R EEEEE BRSSO RE R mE R R R R R EEEEEEEE RS 200465 !- l 1
Lk I UL3A

-18-




FUEL

PART QUANTITY
GROUP HNO., MAME, and PART DESCRIPTION NUMBER F47 F47C  KIOO
3.870 - FUEL LINE - PUMP TO CARBURETOR TUBE
Tube, Engine with Fuel Pump at Rear of Block ...... tesasnes 200466 1 - 1
Elbow, 1/2" - 20 x 1/8" Pipe 45° x 5/16"Inv. Fl. Tube
{P.lmp D‘Iltlet} kR E R R F R RE R RF R R R R REEREEFFREFEER 2“2137 1 o l
Elbow, 1/2" - 20 x 1/8" Pipe 90° x 5/16" Inv. Fl. Tube
(Carburetor Inlet) ....ciesesasssasssasnsnsnnasnasnas 202132 1 = 1
Tube, Engine with Fuel Pump at Front of BlocK s.eecscsnas «ae oS02388 1 1 1

Elbow, 1/2" - 20 x 1/8" Pipe 90° x 5/16" Inv. Fl. Tube

{Pump Outlet, Carburetor Inlet) ....cccsescsnassenca: 202132 1 1 1
Rut, 1/2" - 20 Hx. x 5/16" Inv. Fl. TUDE ...ceuscassrsassas 202133 2 2 2
3.700 - FUEL GAGE - DASH UNIT
Eﬁrga‘ R EEREE R RR R R R REERE R R R R R R R R R R EE R EREEFEERE R AR 2D04?1 1 l —
R S A I O L IO O O G e e D e e OO T - - 1
Screw, No. B - 32 x 1;"4” Bd, Hd, 8l, .scscsusasnsas $aw 310 2 2 -
Screw, No, 8 = 32 x 1/4" Rd., Hd. Cr. Rec. ...... SrEa e naa 357 - - 2
Gﬂskﬂt I I I T O A O T I I I R O R R I R N O R R ] e w 201379 1 1 -
Nut, No. 10 - 32 Hx. (Terminal) ......... ABOO08RCAGAABARDT 202 2 2 2
m{:k'w‘aSher’ HD- 10 Iut' Tﬂoth B EREFFEREFERER A RE R R Ay 259 2 2 2
.705 = FUEL GAGE - TANK UNIT
R O o e m ol el ata eYe ol a e ol el am mln (= imie a(n| & uln (& m e u e ln mpe e e mlnta afarain s u e o nie g 2ODEE 8 1 1 -
mge S %S B gEET R EREE S EEEFEESEEE S A EER SRS EFEEESEEEFFE RS 2ﬂ154-5‘|l el d 1
Screw, No. 10 - 32 x 3/8" Rd, Hd, 81, ,..cunesriaeavenia -283 B & 6
Flatwasher, Ho0, I0 . .urusisocsscssnssosasssnnsnss cresese 200469 G (5] G
Screw, No. B - 32 x 1/4" Rd. Hd. S1. ..... Syt 310 1 1 1
Lockwasher, No. 8 Int: Tooth «.isisseeccsss Terminalj....... 273 1 1 1
Nutj NO' B_ 32 I-I:x'l 4R EEREF SRR A R e aaw - 272 1 1 1
Gaskel suscscsasassansansniss AR AR A EE R R 200470 1 1 1

1710 = FUEL GAGE COVER (IN REAR FLOOR PAN)

O T o e T u 2 laTa et nla aieta aa e e aia s stalolaral calatalslala el eole ols P 1 | 1 L T 1

Screw, No, 14 - 10 x 1;’2" Rd., Hdi Sl: sscssssssssssiinas 383
Gasket, up to Z3erial ...csvesrssassasssssnssssassssnsrsanns 202415
Gasket, after Herifsl ....cceerevaasassssnsssasasrsrnarnasas SO2F0D
T b g s T o b s e R e e e o P - o B

e
[ S - ]
o e B

AR INTAKE

4000 - ATR CLEANER

CIenner - ESEEEREEEFEAR R AR R EE S S R R R RS R e eE 200513 l l 1
Bolt, 1/4" - 20 x 1 1/2" Fi1, Hd. 8l. ..oeancncrnsansana 37z 1 1 1
R s, R o i aratarata o aat a atat e e f e B 2S5 1 1 1

4,040 = ATR CLEANER ELEMENT
Element ...eveescscancrssssrasnssnssssnnsnansnassaransnannas 201594 1 1 1
4,050 = AIR CLEANER COVER
COVEL sevassscinnns R WO BT R OB MR R OE N OEEEE R B R R EE R EE A S W N e 201592 1 1 1
winﬂ' = L R R A N A 201593 1 1 1

iLitha in LSA

=]19=



	kfpm120009.jpg
	kfpm120010.jpg
	kfpm120011.jpg
	kfpm120012.jpg
	kfpm120013.jpg
	kfpm120014.jpg
	kfpm120015.jpg
	kfpm120016.jpg
	kfpm120017.jpg
	kfpm120018.jpg
	kfpm120019.jpg

